Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)

NVNT a 5180 Antl 14.71 8.32 5.78
NVNT a 5200 Antl 14.78 8.3 5.75
NVNT a 5240 Antl 14.71 8.32 5.78
NVNT n20 5180 Antl 13.83 8.59 6.21
NVNT n20 5200 Antl 13.91 8.57 6.17
NVNT n20 5240 Antl 13.82 8.59 6.21
NVNT n40 5190 Antl 8.82 10.55 10.31
NVNT n40 5230 Antl 8.9 10.51 10.2
NVNT ac20 5180 Antl 12.71 8.96 6.85
NVNT ac20 5200 Antl 12.62 8.99 6.9

NVNT ac20 5240 Antl 12.62 8.99 6.9

NVNT ac40 5190 Antl 8.23 10.85 11.11
NVNT ac40 5230 Antl 8.15 10.89 11.24
NVNT ac80 5210 Antl 6.08 12.16 15.38
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. Keysight Spectrum Analyzer - Swept 54
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. Keysight Spectrum Analyzer - Swept 54
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RF < AC
Center Freq 5.230000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

peT 4 .
Mkr1 661.0 ps
-1.67 dBm

5.230000000 GHz

Center 5.230000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
Y =T N I E— | S
[ ieeAms| _ A440dBm| | | ]
T A783ms|  793dBm| | [ ] Freq Offset
) I I S B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac40 5230MHz Antl

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.210000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

DET [ N
Mkr1 54.00 ps
4.01 dBm

5.210000000 GHz

Center 5.210000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
e sa00us|  4.01dBm| —— | SS—
R
YT E— FreqOffset
" I 0Hz
] I -
] N [
] ]
] R Scale Type
] ]
10 ] ] -
11 — | Lin
MSG STATUS

Duty Cycle NVNT ac80 5210MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 2.17 8.32 10.49 24 Pass
NVNT a 5200 Antl 1.89 8.3 10.19 24 Pass
NVNT a 5240 Antl 1.42 8.32 9.74 24 Pass
NVNT n20 5180 Antl 1.39 8.59 9.98 24 Pass
NVNT n20 5200 Antl 1.44 8.57 10.01 24 Pass
NVNT n20 5240 Antl 1.19 8.59 9.78 24 Pass
NVNT n40 5190 Antl -0.04 10.55 10.51 24 Pass
NVNT n40 5230 Antl 0.01 10.51 10.52 24 Pass
NVNT ac20 5180 Antl 1.96 8.96 10.92 24 Pass
NVNT ac20 5200 Antl 0.65 8.99 9.64 24 Pass
NVNT ac20 5240 Antl 1.09 8.99 10.08 24 Pass
NVNT ac40 5190 Antl 0.33 10.85 11.18 24 Pass
NVNT ac40 5230 Antl -1.17 10.89 9.72 24 Pass
NVNT ac80 5210 Antl -4.56 12.16 7.6 24 Pass




Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[04:37:50PM Sep 02, 2024

SENSE:PULSE

Center Freq: 6.200000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

1.44 dBm 720 MHz

#VBW 3 MHz

Power Spectral Density

-71.57 dBm /Hz

STATUS.

[ [ntl

Frequency

Center Freq
5.200000000 GHz

4.000000 MHz

Power NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Channel Power

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [04:39:39PM Sep 02, 2024

Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

1.19 dBm 20 MHz

#VBW 3 MHz

Power Spectral Density

-71.82 dBm /Hz

STATUS.

[ [ntl

Frequency

Center Freq
5.240000000 GHz

Freq Offset
0 Hz

Power NVNT n20 5240MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power

RF

Center Freq 5.230000000 GHz
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#Atten: 30 dB
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Ref 22.68 dBm
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Channel Power
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#VBW 3 MHz

Power Spectral Density

-77.19 dBm /Hz
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. Keysight Spectrum Analyzer - Channel Power
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#IFGain:Low

. Trig: Free Run
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Avg|Hold: 100/100
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#Atten: 30 dB Radio Device: BTS
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#Res BW 1 MHz

Channel Power
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Power Spectral Density

-83.59 dBm /Hz
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 20.118 Pass
NVNT a 5200 Antl 20.31 Pass
NVNT a 5240 Antl 20.559 Pass
NVNT n20 5180 Antl 20.953 Pass
NVNT n20 5200 Antl 20.438 Pass
NVNT n20 5240 Antl 20.788 Pass
NVNT n40 5190 Antl 39.879 Pass
NVNT n40 5230 Antl 39.068 Pass
NVNT ac20 5180 Antl 21.635 Pass
NVNT ac20 5200 Antl 21.625 Pass
NVNT ac20 5240 Antl 21.391 Pass
NVNT ac40 5190 Antl 39.906 Pass
NVNT ac40 5230 Antl 39.228 Pass
NVNT ac80 5210 Antl 78.814 Pass




Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.180000000 GHz

#IFGain:Low

SENSE:PULSE | [04:30:01 PM Sep 02, 2024

Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.190074 GHZ
-30.078 dBm

Span 30 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 15.1 dBm

16.598 MHz

Transmit Freq Error
x dB Bandwidth

15.065 kHz
20.12 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.180000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [04:31:54 PM Sep 02, 2024

Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.545 MHz
19.077 kHz
20.31 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.210174 GHZ

Span 30 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 14.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.200000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT a 5200MHz Ant1



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[04:33:33PM Sep 02, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.250328 GHZ
-25.400 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.3 dBm

16.618 MHz

Transmit Freq Error
x dB Bandwidth

48.693 kHz
20.56 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

[04:35:55PM Sep 02, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.605 MHz
17.718 kHz
20.95 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.190494 GHz
-28.821 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.200000000 GHz

#IFGain:Low

SENSE:PULSE | [04:38:12PM Sep 02, 2024

Center Freq: 6.200000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.210187 GHZ
-27.875 dBm

Span 30 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 14.0 dBm

17.755 MHz

Transmit Freq Error
x dB Bandwidth

-31.753 kHz
20.44 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.200000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [04:39:59 PM Sep 02, 2024

Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.675 MHz
-6.953 kHz
20.79 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.250387 GHz

Span 30 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 14.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.240000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT n20 5240MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.190000000 GHz

#IFGain:Low

SENSE:PULSE | [04:57:49PM Sep 02, 2024

Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.209868 GHz
-28.534 dBm

Span 60 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 14.4 dBm

35.861 MHz

Transmit Freq Error
x dB Bandwidth

-71.279 kHz
39.88 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.190000000 GHz

CF Step
6.000000 MHz

-26dB Bandwidth NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [05:00:49 PM Sep 02, 2024

Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

36.031 MHz
-5.387 kHz
39.07 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.249528 GHz

Span 60 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 14.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.230000000 GHz

CF Step
6.000000 MHz
Man

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.180000000 GHz

#IFGain:Low

SENSE:PULSE | [04:41:56 PM Sep 02, 2024

Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.19081 GHz
-29.178 dBm

Span 30 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 15.0 dBm

17.724 MHz

Transmit Freq Error
x dB Bandwidth

-7.444 kHz
21.63 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.180000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [04:43:39PM Sep 02, 2024

Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.710 MHz
-24.332 kHz
FARER [ F4

Transmit Freq Error
x dB Bandwidth

Mkr3 6.210788 GHz

Span 30 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 14.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.200000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

SENSE:PULSE | [04:45:27 PM Sep 02, 2024

Center Freq: §.240000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.250696 GHz
-26.209 dBm

Span 30 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 14.4 dBm

17.727 MHz

Transmit Freq Error
x dB Bandwidth

435 Hz
21.39 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.240000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [05:07:44 PM Sep 02, 2024

Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

36.103 MHz
5.081 kHz
39.91 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.209958 GHz

Span 60 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 14.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.190000000 GHz

CF Step
6.000000 MHz
Man

-26dB Bandwidth NVNT ac40 5190MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:11:08PM Sep 02, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.249585 GHz
-31.602 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.2 dBm

36.160 MHz

Transmit Freq Error
x dB Bandwidth

-29.231 kHz
39.23 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

[05:22:18PM Sep 02, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 300 kHz

Occupied Bandwidth
75.523 MHz

-95.616 kHz
78.81 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.249311 GHz
-32.3756 dBm

Center Freq
5.210000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 1 MHz

Total Power 11.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.516
NVNT a 5200 Antl 16.438
NVNT a 5240 Antl 16.513
NVNT n20 5180 Antl 17.639
NVNT n20 5200 Antl 17.597
NVNT n20 5240 Antl 17.666
NVNT n40 5190 Antl 36.093
NVNT n40 5230 Antl 36.042
NVNT ac20 5180 Antl 17.646
NVNT ac20 5200 Antl 17.637
NVNT ac20 5240 Antl 17.618
NVNT ac40 5190 Antl 36.129
NVNT ac40 5230 Antl 36.032
NVNT ac80 5210 Antl 75.702




Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

SENSE:PULSE] [

[04:29:51 PM Sep 02, 2024

Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.186228 GHZ

#VBW 620 kHz

Total Power

16.516 MHz

Transmit Freq Error
x dB Bandwidth

4.394 kHz
20.01 MHz

% of OBW Power
x dB

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

15.0 dBm

99.00 %

-26.00 dB

STATUS.

OBW NVNT a 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [

[04:31:44 PM Sep 02, 2024

Center Freq: 6.200000000 GHz
Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.438 MHz
-33.070 kHz
19.84 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

14.4 dBm

99.00 %

-26.00 dB

STATUS.

OBW NVNT a 5200MHz Ant1



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz
==

#IFGain:Low

Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

[04:33:23PM Sep 02, 2024

SENSE:PULSE] [

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.513 MHz
2.891 kHz
19.88 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Span 30 MHz
Sweep 1.333 ms|

Total Power 14.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.240000000 GHz

CF Step
3.000000 MHz

OBW NVNT a 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.180000000 GHz

#IFGain:Low

Center Freq: 5.180000000 GHz
. Trig: Free Run
#Atten: 30 dB

SENSE:PULSE | [04:35:44 PM Sep 02, 2024

Radio Std: Nene
Avg|Hold: 100/100
Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.639 MHz
-29.442 kHz
20.20 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.184971 GHZ

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 15.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.180000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT n20 5180MHz Antl



Report No: SSP24080205-3E FCC ID: 2BKQA-N100

s Keysight Spectrum Analyzer - Oceupied BW = |
RF SENSE:PULSE [ [04:38:00 PM Sep 02, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.193985 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.7 dBm
17.597 MHz

Transmit Freq Error -19.089 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.22 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT n20 5200MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:39:49 PM Sep 02, 2024

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.23391 GHz
Refs3oscem ______ 0.23415dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Man

Occupied Bandwidth Total Power 14.3 dBm
17.666 MHz

Transmit Freq Error -30.081 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.85 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT n20 5240MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[04:57:38PM Sep 02, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1

5.202948 GHz
-0.44079 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 14.3 dBm

36.093 MHz

Transmit Freq Error
x dB Bandwidth

-30.958 kHz
39.63 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n40 5190MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

[05:00:37 PM Sep 02, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.042 MHz

-12.625 kHz
40.96 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.24248 GHz
-0.96735 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 14.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n40 5230MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

SENSE:PULSE | [04:41:45PM Sep 02, 2024

Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.184974 GHz

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 14.8 dBm

17.646 MHz

Transmit Freq Error
x dB Bandwidth

-6.131 kHz
21.01 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.180000000 GHz

CF Step
3.000000 MHz

OBW NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [04:43:30PM Sep 02, 2024

Center Freq: 6.200000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.637 MHz
-24.378 kHz
21.03 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.193721 GHZ
0.13069 dBm

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 14.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.200000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT ac20 5200MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

SENSE:PULSE | [04:45:17 PM Sep 02, 2024

Center Freq: §.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.24498 GHz

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 14.4 dBm

17.618 MHz

Transmit Freq Error
x dB Bandwidth

-5.420 kHz
21.08 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.240000000 GHz

CF Step
3.000000 MHz

OBW NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [05:07:34 PM Sep 02, 2024

Center Freq: 5.190000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.129 MHz

-26.560 kHz
39.62 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.202282 GHZ
0.86221 dBm

01

Span 60 MHz

#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 14.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.190000000 GHz

CF Step
6.000000 MHz
Man

OBW NVNT ac40 5190MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:10:56 PM Sep 02, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1

5.220574 GHz
-0.60142 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 14.1 dBm
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Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -6.48 8.32 1.84 11 Pass
NVNT a 5200 Antl -6.46 8.3 1.84 11 Pass
NVNT a 5240 Antl -6.69 8.32 1.63 11 Pass
NVNT n20 5180 Antl -7.06 8.59 1.53 11 Pass
NVNT n20 5200 Antl -7.57 8.57 1 11 Pass
NVNT n20 5240 Antl -7.28 8.59 1.31 11 Pass
NVNT n40 5190 Antl -9.96 10.55 0.59 11 Pass
NVNT n40 5230 Antl -11.32 10.51 -0.81 11 Pass
NVNT ac20 5180 Antl -6.81 8.96 2.15 11 Pass
NVNT ac20 5200 Antl -5.95 8.99 3.04 11 Pass
NVNT ac20 5240 Antl -7.72 8.99 1.27 11 Pass
NVNT ac40 5190 Antl -10.65 10.85 0.2 11 Pass
NVNT ac40 5230 Antl -10.39 10.89 0.5 11 Pass
NVNT ac80 5210 Antl -14.28 12.16 -2.12 11 Pass
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -38.8 -27 Pass
NVNT a 5240 Antl -40.82 -27 Pass
NVNT n20 5180 Antl -35.91 -27 Pass
NVNT n20 5240 Antl -41.48 -27 Pass
NVNT n40 5190 Antl -28.91 -27 Pass
NVNT n40 5230 Antl -41.07 -27 Pass
NVNT ac20 5180 Antl -39.26 -27 Pass
NVNT ac20 5240 Antl -40.93 -27 Pass
NVNT ac40 5190 Antl -27.17 -27 Pass
NVNT ac40 5230 Antl -41.71 -27 Pass
NVNT ac80 5210 Antl -41.22 -27 Pass
NVNT ac80 5210 Antl -31.49 -27 Pass
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. Keysight Spectrum Analyzer - Swept 54
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -29.49 -27 Pass
NVNT a 5200 Antl -29.1 -27 Pass
NVNT a 5240 Antl -29 -27 Pass
NVNT n20 5180 Antl -29.23 -27 Pass
NVNT n20 5200 Antl -28.51 -27 Pass
NVNT n20 5240 Antl -29.5 -27 Pass
NVNT n40 5190 Antl -28.9 -27 Pass
NVNT n40 5230 Antl -29.24 -27 Pass
NVNT ac20 5180 Antl -29.09 -27 Pass
NVNT ac20 5200 Antl -28.84 -27 Pass
NVNT ac20 5240 Antl -29.14 -27 Pass
NVNT ac40 5190 Antl -28.57 -27 Pass
NVNT ac40 5230 Antl -28.95 -27 Pass
NVNT ac80 5210 Antl -29.06 -27 Pass
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. Keysight Spectrum Analyzer - Swept 54
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' Keysight Spectrum Analyzer - Swept SA
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